Test Report No: SHCPCH190908275-3 Date: Sep 17 2019

Client name: Jiangxi KingPowder New Material CO.,LTD.

Client address: No.97, West Jinling Road, Economic and Technological Develnpment District
Ganzhou Jiangxi Province

Sample name: Trytuti AQ51

Batch No./Date: 19060301

Manufacturer: Jiangxi KingPowder New Material CO.,LTD.

The above information and samples are provided and confirmed by the customer, and SGS is
not responsible for confirming the accuracy, appropriateness and/or completeness of the
information provided by the customer.

SGS job No.: SHCPCH190908275-3
SGS reference No.:  SHACPCH1920225002
Date of receipt: Sep 09 2019

Testing period: Sep 09 2019 ~ Sep 16 2019

Test(s) requested(selected test(s) as requested by applicant), test method(s), test resuli(s):
Please refer to next page

Unless otherwise stated, the results shown in this test report apply only to the sample(s) as
received, and this document cannot be used for publicity without approval of the Company,
not be allowed to copy testing report (except for copy of full text) without written approval.
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Test Report No: SHCPCH190908275-3 Date: Sep 17 2019

The test results are as follows:

Remarks : .
(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit

(3) ND = Not Detected ( < MDL )

Arsenic
Test Method:Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section1 article 1.4
method |, analysis was performed by AFS.

Test Item(s) Unit MDL Test Result(s)

Arsenic mg/kg 0.1 0.8

Cadmium

Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section 1 article 1.5,
analysis was performed by AAS

Test Item(s) Unit MDL Test Result(s)

Cadmium mag/kg 1 ND

Mercury
Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section1 article 1.2

method |, analysis was performed by AFS.
Test Item(s) Unit MDL Test Result(s)
Mercury mg/kg 0.05 ND

Lead
Test Method: Refer to Safety and Technical Standards for Cosmetics 2015 Part 4 section 1 article 1.3
method Il, analysis was performed by AAS

Test Item(s) Unit MDL Test Result(s)
Lead mg/kg 5 8
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Test Report No: SHCPCH190908275-3 Date: Sep 17 2019

Sample Description: Sample in bag

In the territory of the People’s Republic of China, the test report shall only be used for client scientific
research, teaching, internal quality control, product research and development, etc... and just for client

internal reference.
*** End of Report***
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